a8 woI"WeILII MMM

€9£9-298-008

vPEGG NIN ‘auield uap]
anlQ 8|qeunby £/9/

wea|

:019npoud |8 a1qos seunbaiy

"S9UJBI/ B SaUNT 9p ‘041ud) |ap Jepueisy eJoH “wd § e "we § 9p ‘€9/9-/98-008-1 |B 8IUBI|D |8 O1DIAIBS

ap ojuawepedap oJisanu e ewe|| 0 03sandal ap sezald ap 0lLIB|NULIO) 0J3SaNU e18]dwod A WO We Iy MMMUD
18UJaIU| UB SOUBYSIA ‘BISLIOUIL [B O[IBA|OABP 8P SBIUY ;Ssaluelje} sezald o sewad|qoid ‘seyunbaid?

'0}4JBD [ UD 9SJBIUOW UBGaAP eOUNU Seuosiad se 'SoAealdal sauly eled Jesn oN HNALENGY
‘03onpo.d 81sa Jesn ap sajue sauoIdaNIsul se| Syl Jinbas A Japusius 4837 NOIINTIIYd

salellaH A sezaid ap uQloeWIOU] o
alejquiesug ap sauoIdINASU| o
pepunbag ap sajuenodw| SaUOIDINIISU| o

ZUOOLIS 09Ol
olie)alioid 13p jenuep

aluwel| ua sesluesixg salualed
A°nNN'33 so| ap saiualed
senQ z6L L1y’ L A £69°012'L

# S0plun sopeis3y so| ap ajualed

S S,
= ‘
=<t
_ »A’A’«”&;?é

$a1qVIUOUISa(J Sa|qvbald SOpV] duall

NIAHAVIE d3d OHAVD

= M.

lndustries

GARDEN CART

With Removable Folding Sides

A

OSSN
]
P .&“ S

N
55

Q“g’:‘
RS “1&2 SRS
SRTRITRID %%
e | SSERSK

rv‘

Owners Manual
Model SC100D2

 Important Safety Instructions
e Assembly Instructions
* Parts and Hardware ldentification

U.S. Patent #s 7,210,697 and 7,441,792
Other U.S. and Foreign Patents Pending

CAUTION: Read, understand and follow ALL instructions before using this product.

WARNING: Not for recreational use. Persons should never ride in the Cart.

Questions, problems, or missing parts? Before returning to your retailer, visit us online at www.tricam.com and
complete the replacement parts submission form or call our customer service department at 1-800-867-6763,
9 a.m. - 4 p.m., CST, Monday-Friday.

For product inquiries:

Tricam

7677 Equitable Drive

Eden Prairie, MN 55344

800-867-6763

www.tricam.com 812



Exploded Drawing for Assembly

Parts List

Bed (1)

Side Panels (2)
Front Panel (1)
Back Panel (1)
10in (25.4cm) Wheels (4)
Front Axle Sub-Assembly (1)
Yoke (1)

Front Strut (1)

Front Axle Connection Bar (1)
Rear Axle Sub-Assembly (1)
Rear Struts (2)
Handle (1) C.
Liner (1)

ZrACTIOMMUOWR

(1) 09XgIAl |[euoBexay outad "N
() ZLIN sedJanienuog NI

(7) TLIA Sejepuely "

(7) sepany ap salopeloeds]
(¥) 0ZX8IN 011e) 8p soulad
(2) 9N seosaniesuo)

(2) 9N sejepuely

(2) LIXGIN 04quiOH 8p soulad
(1) e19ARYYD Bp JOpESEd

(1) OLN elapuely

(9) 81N SeoJaniesuo)

(9) 8IN sejapuely

7 g (1) OLLX8I\ 04189 Bp OUulad
(8) J019810.1( |9p alejquiesus ap saiopesed

OO0 uWwOT_ = ¥

B[RS B URISA

ou sauabew seT Saledddy 3p eisi

Hardware List Images are not to scale

M6 Lock Nuts (2)

M8x20 Carriage Bolts (4)
Wheel Spacer Bushings (4)
. M12 Washers (4)

M. M12 Lock Nuts (4)

N. MB8x60 Hex Bolt (1)

A. Fence Assembly Pins (8)
B. MB8x170 Carriage Bolt (1)
C. M8 Washers (6)

D. M8 Lock Nuts (6)

E. M10 Washer (1)

F.  Cotter Pin (1)

G. M8x17 Shoulder Bolts (2)
H. M6 Washers (2)

l.

J.

K.

L

_ odnse|d ap elepueg -
= 9 (L) oBuep
(2) soJasel] salopenbiowy
(L) osased) a7 |ap alejquesu3z-qns
(1) o483ue|9( B3 |8p UOIXBUOY Bp eileg
(1) oJaiue|a( Jopenbiiowy
(1) ejinbioy
(1) oJauejaq al3 |ap alejquesu3-qng
(¥) wa $'Gg ap sepany
(1) Jouaisod |aued
(1) |elU044 |BURY
(2) sajetaleq sajauey
(1) ewey -

Sezdld ap elsi]

SO0 UWWwOT =¥

alejquesuy |3 edJed 3331dsag ap ewedbelq



"BloABYD 8p Jopesed

(1) A 8N seatanieuod
(2) A 9N sejepuele

(2) ‘L1x8IN oiquioy ap
sousad (g) uod oisjuelop
ale |op alejquiesus e
UQIXauod ap elieq e| eli4

€ OSvd

"aluswawlly elaldy

"8I\ BOJBNJRIJUOD

(1) A 8N eepuee (1)
‘0/ 1 X8I\ 041ed ap oulad
(1) un uoo ousyuelBP
ale |op alejquiesus e A
e||iInbioy e| ® 0J81UBISP
JopenBiuowe |9 eli4

‘¢ OSvd

=
: b ’. .’.:""‘.‘. ‘opegeoe |9 Jeuep O Jekel
.0.‘.’. oo o I’ ?‘0"” Jeyns eied ugped ap eled e| esn "OlIBD |9p Bwed | oleqeooq ea}on
00000 00 ’&"0 < <> 0000
[ X <] "0”‘
OO OO0 . $56%6 %% Joletededelele L
P X 9% 1%0%0%% % %X
9256965656562  3%%0%% 30303 0ses0se oSsvd
K S S A< > > < ”’.’0‘0“
OSSO0 80 0 - 1969696 % J
STSTSTSTOIJS  SOSOINLY [ 10050696065
LSOO OO 0005 © 1959969050 %0 %
P8 70707070 5000, s SIS0 1 0 0,0,90%%
»0000004;,0‘00.% 12620 %0 %0 % %%
’.“. .&.&.&.&. .&’ ' 0‘0.0‘0‘%0
s soieN Siste et *sopo} sojeisnle Yenonied us osed 8)se eled sopejejsul ugsd
CHLHTIRLIRILTIT AL IO )
JESSTeSSTetsts Te3ete ”’:.‘I.’..’ saledsoy so| anb zan eun -ouew e] uod sojelalde A safessay

“

SO| SOpo} ejquiesu? ‘afejquiesud |9p osed eped ajueing :V1ON
-alejquesus |2 ajuelnp sezaid ap ejsi| e] A 20a1dsap ap ewelbelp |9 BIOUSI9)94 OWOD Jew o]

soouaw sopep ap obenl o/A sejgeisnie seae|| ‘e1eole :alejquiesus |o eied SelIBS8d8U SelusiWwellaH

'€9/9-/98-008-| [e 81udl|O |9p OI0IAISS [9p Olusweledsp

oJ1senu e ewe|| o0 o1senda. ap sezaid ap oLBINWIO} |8 Jeus)|| eied WO WEILI MMM U8 18Ulslu| Ud SOUBlISIA ‘¥ SIHONIN
IV OLONAOYd 3LST SYATINATIA ON ‘Sejeuoiolpe sauolooniisul selsadsu o sejunbaid sausi Is 0 ezaid eunbje

elel IS ‘seleliay A sezeld se| sepol uelse Is esinal ‘slejquesus |8 Jezedwsa ap Sejuy ‘8SIe|quBSUs BlIS8o8U O)LIBD [

'SVLTNSNOD SvYHNLNd VHVd SANOIDJONHLSNI SVLS3 vadvno 'L
‘ouep Jainbjend Jeoslep eied osn BpeD 9p S8lUB OJIUBD |9 JBSIAS) BPUSIWOIa) 85 QL

"(HVE £0°2) ISd 0€ 9P Sew B SOdNPWN3U SO S3|ul ON

"BJEWED B| 0 SOJjBWINSU SO| B Souep Jesned uepand anb sojalqo Jejodsuel; eled o saioiadns 81qos OlLIBD |8 JeSh ON

6

‘ojsendal ap ezaid e| Jous}qo eisey O}LIBD |8 Jesnh ou ‘apiaid 0 adwol ‘euep os sezald se| ap eunbje IS g

‘ydw g se| sesedaiqos oN “/

‘seisidoine Jod ojisuel [@ eied OpeussIp B}Se OU O}LeD 81S3 9

‘'sosolesed Jepodsuel) ered sesn o] ON 'S

‘a1onbnl un s8 ou ojued 81sg "ugIsiAJadnsS uIS 0}LIBD 8])S8 UdSN Soulu SO| anb seywiad oN

‘sapuelb sojnojue Jebied ap sejue sajaued so| Jeund sojdued so| ap salouadns saploq so| us sojnolue Jebieo oN g
‘awliojlun eiauBW 9p epingulsip ebled

BUN Ud epeske(q B1so [eulwou osad ap pepioeded e (6 81.€) Sq| 002 ap [e101 ebied ap owixew a)wy)| | sesedalqos ON g

"0Jlu8) |op Jepuels3 eIOH “w'd Q0 B "We 00:6 9P ‘S8ulsl/ e seunT ep ‘€9/9-298-008- |
[e ennieiB elous)SISE 8p BaUl| BJ1SSNU B BLWER|| ‘I0AR) J0od ‘Sew une sepedljdxe 0 Sepe.ejoe Jas uelisadsu
0 ‘SdU0102NJISUl SeISe sapudud ou IS "HYSN 3d STLNV SANOIDIONYLISNI SY1SvadOol 0avaind NoQ 331 |

Important Safety Instructions

1. READ ALL INSTRUCTIONS CAREFULLY BEFORE USE. If you do not understand these instructions, need

clarification or further explanation, please call our toll free answer line for assistance at 1-800-867-6763 Monday
through Friday 9:00 a.m. — 4:00 p.m., CST.

2. Do not exceed the overall maximum load capacity of 700 Ibs (318 kg). The weight rating is based on an evenly
distributed load.

3. Do not load items on the top edges of the panels. Remove panels before loading oversized items.

4. Do not allow children to use this cart without supervision. This cart is not a toy.

5. Do not use this cart to transport passengers.

6. This cart is not intended for highway use.

7. Do not exceed 5 mph.

8. If any parts become damaged, broken, or misplaced, do not use the cart until replacement parts have been obtained.

9. Do not use the cart on surfaces or for transporting objects that can cause damage to the pneumatic tires or tubes.

Do not inflate the tires to more than 30 PSI (2.07 BAR).
10. It is recommended that the cart be inspected for damage before each use.
11. KEEP THESE INSTRUCTIONS FOR FURTHER REFERENCE.

Assembly Instructions

Your cart requires assembly. Account for all parts and hardware before beginning assembly. If any parts are missing,
damaged or if you have questions or need additional instructions DO NOT RETURN THIS PRODUCT TO THE
RETAILER, visit us online at www.tricam.com to complete the replacement parts submission form or call our customer
service department at 1-800-867-6763.

Tools required for assembly: pliers, adjustable wrenches and/or metric socket set
Refer to the exploded drawing and the parts list on the following pages during assembly.

NOTE: During each step of assembly, assemble all hardware

I

i isi PSSR IR P DS D
and hand tighten. Once all the hardware is installed for that :::::0::::::::: =§:§:§:§ M
particular step, tighten all hardware. :::::::::::::? :;:g:g:g:: Py
2696565050203 83030203 . ST O
0055550507 SoT0T0TE « RSeCeoeTet
2000500050501 s SITETESE ' eoeSeeTeI
00050%0%0%0%01 ' ToJ9303e e eeIeTe el
PRI SIS RIS HAA
STEP 1 SETETETETEIEN  Sotele%s | ReSeseteletes:
B0 . 0 B B0 < 0.0.0’0.0.0’04
i 00059500000 95030702 ‘etececececece.
Turn the cart bed upside down. Use the cardboard from the carton to ::::g:::::::::: :3:35.3’1‘ ;.0.%0::::::.‘
. . .. [><> ] Oe¥e%%
203050303008, SO é X
keep from scratching or damaging the finish. SRS aemne S s

STEP 2

Attach the front strut
and yoke to the front
axle sub-assembly
using M8x170 carriage
bolt (1), M8 washer (1)
and M8 lock nut (1).
Tighten securely.

STEP 3
Attach the connection bar
onto the front axle sub-
assembly using M8x17
shoulder bolts (2), M6
washers (2), M6 lock nuts
(2) M10 washer (1) and
cotter pin (1).




STEP 4

Attach the front axle assembly and front strut to the bed using M8x20 carriage
bolts (2), M8 washers (2) and M8 lock nuts (2). NOTE: the hardware to attach
the front strut to the bed is pre-assembled to the strut.

A. Place the front axle assembly and front strut onto the bed. Attach the front
strut to the bed first. Place the M8x25 carriage bolt (pre-assembled to the strut)

bolt securely.

into the pre-punched hole on the bed and slide it into 00 X ; ‘
‘ 4\)‘ ‘%”A‘ (l

place. Lift up slightly on the strut and tighten
v’ .
A AVAVAVA |

B. Next secure the front axle assembly to the bed
using M8x20 carriage bolts (2), M8 washers (2) and
M8 lock nuts (2). Tighten bolts securely.

A

o TR0

Attach the rear axle assembly and rear struts onto the bed ’A\\ ‘QQQ’ Q

using M8x20 carriage bolts (2), M8 washers (2) and M8 lock

nuts (2). NOTE: the hardware to attach the rear struts to N\ ’V
PR

the bed is pre-assembled to each strut. ‘ ' ' ‘ 0’

‘ $
A. Slide the rear struts onto each end of the ’ ’0“\
| 60
rear axle assembly. J 6 ’
.’00

999,
B. Place the rear axle assembly and rear struts onto the bed. d A‘
Attach the rear struts to the bed first. Place the M8x25 carriage :

bolts (pre-assembled to the strut) into the pre-punched holes on the
bed and slide them into place. Lift up slightly on each strut and

OO

\AJ
QO
X

’0\0‘ .\%’g\ -

V/ \/

owo
o000l

tighten bolts securely.

o‘o.o.

C. Next secure the rear axle assembly to the bed using M8x20
carriage bolts (2), M8 washers (2) and M8 lock nuts (2).Tighten
bolts securely.

X 3‘3’3’0’0’

(SO

0

AAIO
@0

"gluswiaLl soulad so| sopo) elaudy ‘8| Sedseniesuod

z"\v‘z‘v‘v‘v‘ (2) A 8IN selepuele (g) ‘0gxg\ 041ed ap soulad (g) uoo

‘ ‘ ’ Jr‘ BWeRD B| B 0Jajueap ale |ap slejquesus |9 einbase ‘sondseq 9

",

“2‘ ‘

"ajuswiawuly oulad |9 eyeude A Jopenbiuowe @
ajuswelall| elueas Jebn| ns us ojezijsep A ewed e| ue opeiopad
-21d 010110 |8 US GgX8N\ OLed ap ousad |8 BD0|0) "BUWED B
B solasel] saiopenbiuowe soj ell} olowld “ewed g| 81q0S SoJasel)
salopenbiuowe so| A osajuejap ale |op alejquesus @ ©20[0) g

‘0Jasel) ale |op
alejqwesus |9 81qos soJased] saiopenbiowe so| eziseq v

W < n}o’o’o ’0:00,

"Jopenbijiowe eped ua opejquesuaaid
QUAIA BWED B| B soJased} saiopenbiyowe soj| Jejalns
eJed alenay |9 :W1ON 'SIN SedJenienuod (g) A g\ sejepuele

‘A‘ (2) ‘02x8IN 0.1ed ap soulad (g) UOD BweD B| B SOJasel)

K AR \ W sajopenbilowe so| A olesed) oo |ap alejquesus |9 efl4
XX

’.9" '0“0““0‘" \f ¢ osva

“““ i

"aluswawly sousad so| SOpo}

elaudy 8N seasanesjuod (g) A g\ sejepuele (g)
‘02X8IN 04Je0 ap soulad (g) uod ewed | e 0Jajue|ap
ale |op ope|quesus |o einbase ‘sondsaq °g

ks

"aluswawly oulad |8 ejeude A Jopenbiuowe

|® suawelabl] ejueas Jebn| ns ua ofezjjsep

A ewed e| us opeiopad-aid 01010 |8 US GZXGI\ OLIBD
ap ousad |8 BO0|0) 'BWED B| B 0J8JUB|ep Jopenbiuowe |8 el olawld "olajue[ep
lopenbiuowe |8 A olejue|ep ale |op alejquesus |8 BWED B| Ud BI0|0D) Y

Jopenbijowe |9 uod opejquiesudaid elsa ewed
e| e Jejalns e alesiay |9 :Y1ON 'SIN SedJanjenuod (g) A ogxgN olied ap sousad
(2) uoo eweo e| ap olsjuelep Jopenbiuowe |e oiajue|ep ale |op ope|guesus |o eli4

¥ OsSvd




"SYHHVI SV13d vavddaIino3
NOIONAIYLSIa VNN N3 Vavsvd TVNIWON 0S3d 3a avaiovdvo N O I) nV)au d V
"OSNILTNIAN OLIYYVYD 13 NI ISHVLNOIN N393d YONNN SYNOSH3d SV
"(9) 8L€) S47 00 3@ TVLOL YOHVYD 3A OWIXVIAI ALINIT 13 HVYSVYdIHI0S ON \d

‘oonse|d ap elepueq e| ajejsu] ‘sopejaide sjuswepewal}xs Jejsa

uis owndo osiweuolduny un ueywiad anb eiauew ap 81810 8p sobuew SO| us g\
SB0JaNnjeljuod se| sepo} eisnle ‘[eoian
uoloisod us sopiun udise sejaued SO

anb zaA eun 'solollad uod seliuew se|
ajuelpaw sajeiale| sejaued So| e 0Josel)
A rejuol) ssjpued so| saun "ejew e 9p
alejqwesus ap salopesed so| opuezijin
‘ewed e| e sgeIale] (g) so| A soiasel)
‘sosajuelop sojoued so| eli4 -osed

91S9 9p |euly |9 elsey aLialo ap sobuew
SO| 9p sealanjeljuod se| sajalide oN
IVLON ‘'sojoued so| e sopejquiesuaaid
ue}sa a.la10 ap sobuew so

‘6 OSvd

‘gjuswawLly elaudy g\ BaJenesuod (1) A N ejepuele
(1) ‘09xg\ 04480 8p outad (1) un uod ejinbioy e| © obuew |9 €li4

8 OSvd

"sepanJ 0Jjend
SNS 8100S OlIBD |8 BS}|O/\ "SEBDJON] SB| SEpO} sluswauul) elaudy
"2 LIN sealanienuod () sel A gLIN Sejepuele () se| uod (eianje
BI0BY SB|NABA SB| ap sobelsea so|) ale eped ua sepanu se| 820]|0)

‘0Jasel] A oisjue|ap sale so| ua (f) sepan ap
salopeloedss SO| JBO0|0D S8jUB UIS OU O}LIBD | U SBpanJ Se| BJUO

9 OSvd

STEP 6
Attach the wheels by first placing the wheel spacers (4) onto the
front and rear axles.

STEP 7
Place the wheels onto each axle (valve stems facing out) using M12
wheel washers (4) and M12 lock nuts (4). Tighten all nuts securely.
Turn the cart upright on all 4 wheels.

STEP 8

Attach the handle to the yoke using
M8x60 hex bolt (1), M8 washer (1) and
M8 lock nut (1). Tighten securely.

i
y /";I"%%

| :'z",,,,
STEP 9 — 5;,2"1%"
The lock handles are pre-assembled onto
the panels. NOTE: Do not tighten the
lock nuts on the lock handles until the
end of this step. Attach the front, back,
and side panels (2) onto the bed using
the fence assembly pins. Latch the front
and back panels to the side panels using

the lock handles. Once all panels are locked together in the upright position, tighten all

DO NOT EXCEED MAXIMUM OVERALL LOAD CAPACITY 700 LBS (318 KG).
A CAUTI O N PERSONS SHOULD NEVER RIDE IN THE CART.
WEIGHT RATING IS BASED ON AN EVENLY DISTRIBUTED LOAD.




— =]
2SICFrASCTIOMMOUOW
-
o
AW=ZP>OVWD>IWVWI VOO 3
O FI3JS ®JocS SO
> o o = OoO® S5 S5 S m
ppuo.JOb.paaﬂu @
P oL@ ImMY® 3T c Mg — — — o
T35 2 @2 aoa =2 vmd a
@ v o n = »
@ -~ o cC 8 o9 o o
3 2 30 =3 A S o a
Q pqop(qzemu?l o©
= U © =5 9 o= =20 oy
D = S o o O D - : = )
v o D=0 g =S8 o9 ®
) Sem.a © 5 T =1
T l| -
s 3235 g3= 2 8
© S —a 3 _ N o
cmeg mE - 2
o ® mo @ S
» deo= 9 5
— D
NpoOo— o o
@ @ > <
= o — (47}
© 5 @ 5
—_— -
— o o o
o = ’
=

50 XXX
RN

OSSN

-

%

SAK

o

p e wegap‘£9/9-/98-008-1 |e 81UBI|D | 019IAIBS Bp OjuswWeedap oJisanu e ewe|| o oysandal ap sezaid ap

ollenwWJo} 013sanu Je1a|dwod eled WO WEILYMMMUS 18U183U| Jod SOUBYSIA ‘BISLIOUIW [B O[I8A|OABP 8P SBIUY

]

%
0000
RO

=,

)
¢:€
ot

333
P

—

S35

=
| &
S
X

25
| Soeseee

030399929
e

%
POX '
KR

v:ooo ]

=

L

o] —_

e — — —

i — — “

— r

))) y)
SN — — ~—
— o o m — [ S\ll
D ecclLy S2owBS5= 2
et IZIoCTL oIINn2 =
P o cEbalESScEcace DO
S OPows5s P55 P P0cwws v m®E ©
NIL MO e—LLN>LLOOCEWOIETT 0TI
foAQuWw OXI_= = ¥Y.=22

For replacement parts, please visit us online at www.tricam.com to complete the replacement parts submission

form or call our customer service department at 1-800-867-6763, 9 a.m. - 4 p.m., CST, Monday - Friday.

Replacement Parts List

01S3NM3yY 3 sezdid P eisI]




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


